Page 1 of 75

(2
(<

fl\

_hm_;v{...-{

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Cooling Equipment

=)
I S ®
. N S © D N T i
-i...,.-m”/”./v | | / m..‘ w w qa }m‘ _ _A @_sv o D i 2 m
o=\ | g 5o m i =
4 \_ [
// / | &
’ / / Y { P_ \ e o v ¢ N
A/ Brba 7 ) /& @ @™ ™ @ i
/ / / \ ) H
wm mr . \wﬁ o0 m\\ © ,/ e T
/ / ..|.... - l_-.‘ -~ v P : .
‘ .:y,, Nn ﬁ ”, Vs m,“”u / \.E---L__ PO O ¥ \“"“_. D
\ LA / ] / .
\_ 7 ,,X\ ”,,,Wy \ \ \“\ Ve 1-,,/ c, ,, e — / 5 9\ \“““\ “...an
,M _u,.- —/\ ,”m,,,”w””, N :uwm”,/ :,,, 8§ 5 N / =
w w‘. W_,j \ .\,“m“_w / GIRIENS A m— m\“ o
—, . \ ”n . ﬁ ~ ..w/
“n MV 7 /A,....___ V.,_ ....... ! .
" w f \
) _,. 7R ) LI N SN ‘m‘a 2 4
\\ / .mm_/v n{__. == ..u \ l ““\ V \\\ \ u
(& Ay ‘. \ / / v
 ONCACIYAR ,_ﬁ 712 N\ s / g
n ,..zn“ \ ™ / / // \\ mw. ‘m v.
Y /,,“u, , /Fv O @ © - / N/ \........- 7 _ » :
/e @ _ I | v
\\ o w .-...-----.,..u. / | | -m__ 1 0 _n ,..A, _ﬂ ) = .-k | 0]
/T omo— e8r g || ._ |
O —— / " O .o 2 5 9
YN v ™~ _ 4 o

0 |

"=

o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Cooling Equipment

Page 2 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-130B0614 3 Flanged Bolt
2 KM-92037-2001 1 Clamp
3  KM-39062-2054 1 Cooling Hose
4  KM-49085-2052 1 Pressure Cap Ass'y
5 KM-14037-2108 1 Screen
6 KM-92160-2039 2 Damper
7  KM-11050-2069-9H 1 Bracket
8 KM-130B0816 8 S  Flanged Bolt
9 KM-92144-2346 4 Spring
10 KM-11046-2010-9H 1 Bracket
11  KM-92027-271 4 Collar
12 KM-92160-2001 4 Damper
13  KM-92093-2085 1 Seal
14  KM-39061-2058 1 Radiator Ass'y
15 KM-92037-2211 2 Clamp
16 KM-130B0620 16 S  Flanged Bolt
17  KM-92143-2014 4 Collar
18 KM-14073-2067 1 Duct
19 KM-59041-2063 1 Cooling Fan
20 KM-11047-2058-9H 1 Bracket
21  KM-11050-2068-9H 1 Bracket
22  KM-92037-2210 4 Clamp
23 KM-92022-2247 2 Washer
24  KM-92022-1557 4 Washer
25 KM-92143-2013 4 Collar
26 KM-92160-2002 4 Damper
27  KM-92150-2231 2 Bolt
28 KM-14073-2068 1 Duct
29 KM-39062-2055 1 Cooling Hose
30 KM-14024-2114 1 Cover
31 KM-59051-2113 1 Spur Gear
32 KM-92200-2044 1 Washer
33 KM-11060-2289 1 S Pump Case Gasket
34 KM-11046-2008 1 Bracket
35 KM-11060-2084 1 Thermostat Cover Gasket
36 KM-49054-2053 1 S  Thermostat
37 KM-39062-2052 1 Cooling Hose
38 KM-49044-2058 1 S  Water Pump
39 KM-59336-2052 1 Pump Case
40 KM-92049-2111 1 Oll Seal
41  KM-13107-2097 1 Impeller Shaft
42  KM-92042-014 1 Pin
43  KM-551A0314 1 Dowel Pin
44  KM-670B1507 1 O Ring
45  KM-49063-2056 1 S  Mechanical Seal
46  KM-59256-2057 1 /P Impeller
47 KM-11060-2288 1 S Pump Cover Gasket
48 KM-16142-2069 1 /P Pump Cover
49  KM-130G0675 1 S  Flanged Bolt
50 KM-130G0645 3 S  Flanged Bolt
51 KM-11012-1084 1 Cap
52 KM-11009-1145 1 Gasket
53

KM-43078-203p \p\/\\ . My Mower BeFtsicom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Cooling Equipment

Page 3 of 75

Ref#  Part Number Qty S/P/F  Description
54  KM-92037-2065 2 /P Clamp
55 KM-39062-2051 1 Cooling Hose
56  KM-130H0665 1 Flanged Bolt
57 KM-130G0870 1 Flanged Bolt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 75

Z4A8L

19}

\\u ||||| T a)
w \\ — , mm_ .---.....JG‘ )
- \ « -
VA \.V,@ “__nmm.“ 2 ,W
a \
/ H A_ _m___ A ——
_ “.‘ / % AN _‘u n‘w?-._n \un m
o\ ) _
$ AL S S
i Q\ L
o < ()
s/ S
AN | A@, )
0] ©-- 3
.,,..\ e &0
Y, \— . &
@y u \ A\ — Wi m
JA # A =
. , " , - - 4
A Am m \“W 7 _ - \...l\\ B m”._. __l “ AnﬂM”!-lll hum walljv s Hw
V7 @ &1k ,Hw---...---,- R
© :..”,. . vn.. L el ..........-.. -
2 N \ , ST
g .ar----...-ﬁ,“ / “____ 22\ .
: \ ‘ =) )
m T G. & ,.“m“w =gt
— _ o~ 5
m 7 \ \_// ™ A//I...\Hm\ Jv
W / L
O JR, ‘o \0 / 4, &
o g. \N A !i....inL A‘.“....m../ J/ (M.“.in znsm t{ .
T A\_n‘-_..... y...\..ﬁw \ AN mu —) MO |
= l ,....i....-.. “ ..".. et L yrmmnee I :.

A

NP o\ 74
i %._____.,

4]

, sw - o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Cylinder/Crankcase

Page 5 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-130B0816 4 S  Flanged Bolt
2 KM-14024-2109 1 Cover
3 KM-11060-2074 1 Gasket
4  KM-11022-2056 2 Rocker Case
5 KM-11060-2332 2 S  Gasket-Rocker Case
6 KM-92009-2308 2 Screw
7  KM-13183-2120 2 Plate
8 KM-16126-2146 2 Valve
9 KM-92049-2110 1 S Oil Seal
10 KM-11008-2066 1 S  Head-Comp-Cylinder
11 KM-11004-2098 2 Gasket-Head
12 KM-92043-1037 6 Pin
13 KM-92004-2141 4 Stud
14  KM-92141-2110 1 Plane Bearing
15 KM-59071-2079 1 Joint
16  KM-49120-6070 1 Crankcase-Comp
17  KM-92170-2002 2 Clamp
18 KM-92143-2010 8 Collar
19 KM-92190-2145 1 Tube
20 KM-92049-2097 1 Oll Seal
21 KM-11060-2284 1 S  Gasket Crankcase Cover
22  KM-130G0865 10 Flanged Bolt
23 KM-92043-1037 6 Pin
24  KM-49015-6100 1 Cover Crankcase
25 KM-11008-6005 1 S Head Comp Cylinder
26 KM-92143-2010 8 Collar
27 KM-130B0625 8 Flanged Bolt
28 KM-130G0845 8 Flanged Bolt
29  KM-92049-2112 1 /P Oil Seal

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 75

Z4A8L

18 HP Electric Equipment

v
ey --u--;:a; )
U R T+ )
ﬁ\r f m
w .,i--.i..___ .\\ / z -
e Am-\ - i
w |
AT S
@....\Hn_rgw R rwy - \ “\‘
Y i, ‘ \“\\
7 o
o~ na/4
\ ‘mma Lmrr/v
L s ‘ 1/ﬂlk ;Jw
o " A_._ ; ﬁ
“~ 3
‘ A \‘ ) _mm_
| K\ !
) S ,.Mma‘ |
\
\ P>,
. 7 /)
fo L \N o X
€ f
il /Ill
,,,”/
\\
\
) - //
r lr.l..““// //
\

m
=

\

‘ ”“llll_

T - -
-

\ .mm

7
o

&
_mmw._.--.--. ®

\
YIlnw

ﬂ_“_ummmn
:

R —
. ,_Mumm““""“”u_n_““wv &

S

S

L

=
N

)
“ \
Y\
,IM””u?h““”I/
o4
] i
\ )
J \\\“\\
‘m,l“..';.vluuwununwv: |||\\.‘.\nn\ A
» e
i 2
- \
$ / s
—8 /) 8
, | wun \\ f .”vmm.. v
_u_w / ___w-.kn 7
\ f
/ \

=

@ (£

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Electric Equipment

Page 7 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket
2 KM-92015-2167 1 Nut
3  KM-92022-2245 1 Washer
4  KM-92072-1195 1 Band
5 KM-92072-2003 4 Band
6 KM-21193-2148 1 Flywheel Ass'y
7 KM-26030-2243 1 S Harness
8 KM-92009-2273 1 Screw
9 KM-59031-2122 1 Charging Caoil
10 KM-214B0510 1 Screw Pan
11  KM-92037-2208 1 Clamp
12 KM-225B0414 1 Pan Screw
13  KM-59026-2054 1 Pulsing Coil
14  KM-21066-2070 1 Regulator Voltage
15 KM-21119-2120 1 S Igniter
16 KM-130G0625 2 Flanged Bolt
17 KM-130B0520 4 Flanged Bolt
18 KM-130B0614 4 Flanged Bolt
19 KM-26030-2242 1 Harness
20 KM-21130-2060 2 Spark Plug Cap
21  KM-92070-2060 2 S  Spark Plug
22 KM-21121-2083 2 Ignition Coill
24  KM-11009-2766 1 Gasket
25 KM-27010-2182 1 Switch
27 KM-241B0406 1 Pan Screw
28 KM-27010-2170 1 S  Switch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 75

Z4A8L

(4]

uo

ﬂ,.

.ﬂu_-

g

18 HP Lubrication/Equipment

(8]

A

P

Ea,_mmu_.p ﬁm_wnes A-Uxmm.,

ﬁ N \\\

Amm\“ ™\ _m”wm ) /

) 23 Y o O Y y _

@))Ee 0

.m. _/r{“\ \u.””wm_ /f ] |
ROV

.y
",
~ H '
/,,..N.

)

) AN A A
\ M O
% \ .......\..-hMﬂﬁ”m/ A— ;_, /// lv. ..._— \
) o l ' r ' \
...\l..V/ / M NI
e j -\\\...\.\..0
&
Y N
P o
Q O | |
/V Y L \n”_x”"mn././/
R ‘A[ y J- (e
A_”Mb--br;{..i-.,v, , vu ‘v ,w Anlh.. \UV \v o
== ~
T AN
W © s
;_ _ { umvg_bg ....‘\ N\‘ ...-----.“
=) | {f o~
= - /

-

o

e

—4

)

-

(-
(4]

X

\Y

N

)

N
)

\

[

[N
(a\]

!

i

\

-
W =
-
e
/

o

"

W— g

e

—

o
-

\\l\\\ A

ot

o An

Ll II,
AN

-

,“\

MH/VI
X
\

o ')

\

““\ \\

\

fs.com

e E———

m_,,... u
-5 o

.mymowerpar

77
llnm\km“\\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Lubrication/Equipment

Page 9 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-59051-2114 1 Spur Gear
2 KM-52005-2126 1 Gauge
3 KM-14024-2113 1 Oil Pump Cover
4  KM-130B0614 5 Flanged Bolt
5 KM-11009-2346 1 Oil Gauge Gasket
6 KM-59231-2067 1 Filler
7  KM-92042-014 2 Pin
8 KM-13107-2099 1 Oil Pump Shaft
9 KM-16154-2053 1 Rotor-Pump In
10 KM-92144-2053 1 S  Spring
11  KM-600A1300 1 Steel Ball
12 KM-16154-2054 1 Rotor-Pump Out
13 KM-130G0612 3 S  Flanged Bolt
14  KM-11050-2067-9H 1 Bracket
15 KM-11050-2066-9H 1 Bracket
16 KM-670B2011 1 O Ring
17 KM-130B0614 5 Flanged Bolt
18 KW-41077-2068 1 Adapter
19 KM-13183-2121 1 Plate
20 KM-670D2022 1 O Ring
21  KM-49065-2058 1 Oll Filter
22  KM-59231-2087 1 Filler
23  KM-92005-2059 1 S  Fitting
24  KM-11060-2083 1 Filler Gasket
25 KW-130G0625 2 Flanged Bolt
26  KM-49065-2071 1 S  Oil Filter
27  KM-92055-2086 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 75

Z4A8L

18 HP Piston/Crankshaft

o —Q
\
\
/. 9,
\ \\ A/ _/J \\\ A J 1
0 [ 7\ o
kY ||....“.llﬂL e / .mll., ““ D C— o
_.-, ‘, “ ,,,---L, \_ -u_ WA m .,w_ -
SN\ / o Q
.,.,U/-N-\v Kv.-- ) \ _.._s_mn“ __ O
!..r:l -/ S
(&) -
D
[
.5 )
n., / Amnwu_v | W
) F & An./ O
(¢ )| @ =0)) MY
v u,,_u T -.N- A
Y/ YA
\\\“\\ \ I~ :
Ay \\\ \
Ay \\ \
&y -
< - ﬁ
- ™ ,
\n 2}
e, _ //
0 CO—RQy—) —
//mm“m e \\ - ) —
N
ﬂl -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Piston/Crankshaft

Page 11 of 75

Ref#  Part Number Qty S/P/F  Description

1 KM-92036-021 4 Snap Ring

2 KM-13008-6016 2 Set Piston Ring
KM-13025-6001 1 Set Piston Ring 0.25
KM-13025-6002 1 Set Piston Ring 0.50

3  KM-13002-1013 2 Piston Pin

4  KM-13001-2123 2 Engine Piston
KM-13029-2090 1 Engine Piston 0.25
KM-13029-2091 1 Engine Piston 0.50

5 KM-49119-2130 1 Crankshaft Ass'y

6 KM-13251-6022 2 S  Connecting Rod Assy
KM-13251-6026 1 Connecting Rod Assy

7  KM-92002-2053 4 Bolt

8 KM-551A0408 1 Dowel Pin

9 KM-59051-2112 1 Spur Gear

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 75

Z4A8L

18 HP Valve/Camshaft

a» _..I-......-Amumw. Anmwv....i-i.g e

\ll.l A

=
© .--t,...-h u A ,” —
wm /_. w0

Inm \. \\lll
\E

O
)
7

e\ ¥ F

[ /,HII\\

(o))

\\ [ap]

e

2
A /0

N 7T _
_.‘_ A!.:W-il.-...n...ill..wv \ n _ \ A ‘/ ._.
‘\ ,Cv \\ U _nv.
/ il \
& /
o .m 7 A o /
‘ ‘_ W - r .Illll|M “\
- — : /
& Y

Wwv (( ,,“ﬁ----..
] - 0Q

< o * nn_. L0 N
. |
@ \““u,”ur--., e \ W \m.“.,,, @ © awr®
A C=1 (© ..‘\Vv @@ Q) @ =
\..1 -..__\ . A ... e Lm‘.. w ﬁ}v m
o © (O © ;__j () _,,1 ﬂu. ,__.. _n__#_u _H_ w < p;
: =
oy L m
o “ mmmw@”-, o W,
o
$ \\\ \\_ 2 — ]
7 -MfL \-,, GO ¢ o
..l ‘ 7v “/ M
&, \ KL ng ﬂ ,-\ oy
N T o {C.D & O
A ,,. .r ”v - N\
)L/ o
= T 4]
0"
\\ ]
/ \\ - _mnw
\““\
/
\\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

18 HP Valve/Camshaft

Page 13 of 75

Ref#  Part Number Qty S/P/F  Description

1 KM-92015-1137 4 Nut
2  KM-92009-1109 4 Screw
3  KM-480J1200 4 CirClip
4  KM-12020-2059 2 Rocker Shatft
5 KM-12011-2056 8 Collet
6 KM-12009-2067 4 Retainer Valve Spring
7  KM-49078-2071 4 /P Engine Valve Spring
8 KM-39108-2057 4 Retainer Spring
9 KM-92049-2109 4 Oil Seal

10 KM-12004-2106 2 S Intake Valve

11  KM-12016-2056 4 Rocker Arm

12 KM-13116-2057 4 Push Rod

13 KM-12032-2064 4 Tappet

14  KM-12005-2094 2 Exhaust Valve

15 KM-49118-2063 1 S  Camshaft-Comp.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 14 of 75

48" Deck Assembly

Z4A8L

4
o A S Vv

Am-u .ll.;JV\ N

\ /
n.r_ T A\ \ A/
7o) / ™ u.f.u
2_ Mr.v / .”7
NP RSN
/, / “\ ! \
\ ‘ f p ) / Q —
4 /N Y £ 8
e \
S ) .| I W UL Y =
Vs:i ),/ \\
A% V4 S
- / e //M” &, 4 S
\w) 2 0 o // // / +—
A w\ - N .m\u N\ H
. /Vﬁmmu.r \ o == T\l &Jm_ oy
TN A e o
VY AN / T
, o
,:N, R\\ ;;;;;;; ‘w 0 ~_| , ,\.; W
VAN ////\‘ _ﬂw wf ' Mﬂ. / O
~ / ¥ =
t A = ~
o ,".// W \wu“m mw“meé H| \ Mw wwwrnﬂ vnnv., 1 ﬂ_ m
<F -, \ \_ | \ 1_. -
SR NN \\AA LY \\ / /
R . A LI
s \ \\ \ N1/ - \\ \\ \ / \\ ¢ w uwr " \ ) / \\ \“\\ NN
\. / / Qi A Q N wgv m \ Gy IJM. /AN
f s el AN
¢ o T N N | \ RN
i\ [N, = P NS mm_ o ] ////
, D~ TJIIN s _a” B I e ™
() R AT ) .
VoA e Nm.MW,MNTH”-%,H*M“
M HW\L \ Ll = A
i/ / / v o
N g, / \
w ) ,//0. oY
™~ I~ (4] //
) X /a
h Q 3 /w.z_




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 15 of 75
48" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-0150 1 Guard, Finger (Code 0498)
2 603-0154 1 Bar, 48" Front
3 603-0348 1 Housing Ass'y, 48" Mower Deck
777-1426 1 S Label, Danger, Top Rt. of Deck
777-9192B 1 S  Label, Deck Safety, Top Lt. of Deck
4  603-0350 1 Bracket, Rear Hanger RH (Code 0498)
5 603-0351 1 Bracket, Rear Hanger LH (Code 0498)
6 634-3159 2 /P Wheel Ass'y, 5" Deck [Includes Ref. Nos. 39 &
42 (Qty. 2)]
7  703-2091A 1 /P Bracket, Front Roller (Code 0498)
8 703-2161 1 S Baffle, Rear Inner
9 703-2392 1 S  Bracket, Chute Mtg.
10 703-2410 2 Bracket, Deck Wheel (Code 0498)
11 703-2430 1 Bracket, Front Deck - RH (Code 0498)
12 703-2683 1 S  Spacer, Rear Deck Hanger Bracket
13  703-2767 1 Bracket, Front Deck - LH (Code 0498)
14  703-2791 1 Plate, Idler Support
15 703-2816 1 Cover, Belt - RH (Code 0498)
16  703-2817 1 Cover, Belt - LH (Code 0498)
777-5607 1 Label, Belt Install. - Under Cover
17  703-2929 2 S  Link, Deck Support (Code 0498)
18 703-2988 1 S Plate, Support
19 710-0944 2 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
20 710-3001 4 /P Screw, Hex Cap, 3/8-16 x .88 GR5
21  710-3034 4 /P Bolt, Carriage, 3/8-16 x 1.25 GR5
22  710-3168 5 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
23  710-3178 17 /P Bolt, Carriage, 3/8-16 x .75 GR5
24  711-1103 1 Pin, Roller
25 711-3314 1 S Pin, Roller, 1/2 x 7.31
26  711-3318 1 /P Hinge Pin
27  712-0431 33 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  714-0115 4 S  Pin, Cotter 1/8 x 1.0
30 715-3003 2 /P Pin, Spirol Spring, 3/16 x 3/4
31 720-0241 2 S Knob, Wingnut, 5/16-18
32  731-3005 7 /P Roller, Front & Rear
33 731-3131 1 S  Deflector, Plastic Chute
777-1584 1 S  Label, Danger Cut Finger
34  732-0395 1 S  Spring, Extension
35 732-0802 2 Spring, Compression
36 732-3070 1 S  Spring, Torsion
37 736-0160 4 S  Washer, Flat, .536 x .93 x .05
38 736-0231 1 S  Washer, Flat, .344 x 1.125 x .12
39 737-0280 2 S  Grease Fitting
40  738-0296 1 S  Bolt, Shoulder, .437 x .268:5/16-18
41  738-0380 1 S  Bolt, Shoulder, .50 x .267:3/8-16
42  741-0487A 4 S  Bearing, Flange
43  747-3013 2 /P Pin, Mower Support
44  T747-3297A 1 /P Rod, Deck Support
45  747-3306 1 Rod, Idler Spring Mtg
46  750-3119 2 /P Spacer, .406 x 1.0 x .38
47  750-3193 2

/P Spac]g-r Wheel

WWW.mymowerparts.com



Page 16 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

48" Deck Drive and Spindle Assembly

Z4A8L

e}
4/
/mliv
2288 $% B — — egyY s 8§87 3~88 BIE T
- - / i \‘ N / Vo | / \ [ [/
o8 \ \WM/ \ h \ / \ \ . / oy
L O . VN‘ \w ﬂ//,i mmv /Wc | \WA/ Y v / / p LA N / )‘W wrn,
I V5 ) O | 000G @ n®Q)00800
1, N/ \ g ” {k N =
Nt *//
= -
QR 9
\\\ \
AR -
AN
&) -B))
A Vi
A v /umwx \ -
\\\ ...|./f_wvv //..\
8]
Ng w »

n
| Lf |

588 ©88
AN
.in H*Imraw T@-IHA_.A }1

o
N N

/
S 5] / . y \

/ 4 \ mr__ »L.‘ﬂ y Mw. p e’ \_\\ “mll@rﬂumnnnnnnmmﬁ , \\ \ m !
g \ \M\ | mu/CA\ & LS B

Au.\\ 1.\\ \ h \ ,/HWWWU. M~ mﬂ/

N o ) \ \N /s g )

\ \MN/ \ \\ P “

// I

f \ E .mmmmﬂmwwHumwﬁ_ )

/ \DEEA

N ) [ B4

N o AV o /_ mm < M
™ SN W

f

)
g

~}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

48" Deck Drive and Spindle Assembly

Page 17 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0043A 3 S  Spindle Ass'y, Complete
2 603-0326 2 Bracket, Belt Cover Support (Code 0498)
3 603-0362 1 S  Pulley Ass'y, 5" Idler [Includes Ref. No. 47 &
49 Thru 53]
4  603-0406 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 48 &
49 Thru 53]
5 603-0407 1 Pulley Ass'y, 5" Idler [Includes Ref. No. 46 &
49 Thru 53]
6 603-0469 1 S Arm Ass'y, Idler [Includes Ref. No. 39 (Qty. 2)]
7  619-3022 3 Spindle Housing
8 703-2178 1 S  Cover Plate, RH Side
9 703-2179A 2 S Cover Plate
10 703-2184 3 /P Cup, Spindle Top
11  703-2185 3 S  Cup, Spindle Bottom
12 703-2849 1 S Channel
13  710-0615A 1 /P Screw, Hex Cap, 3/8-16 x 5.0 GR5
14  710-0693 1 /P Screw, Hex Cap, 3/8-16 x 4.5 GR5
15 710-0902 1 Screw, Hex Cap, 3/8-24 x 3.75
16  710-3005 9 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
17  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
18 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75 GR5
19 710-3252 3 Bolt, Hex Head, 3/4-16 x 6.0
20 711-3342 3 /P Shaft, Spindle
21  712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
22  712-0431 21 S  Nut, Hex Flange Lock, 3/8-16
23  712-3019 1 S Nut, Hex, 7/16-14
24  712-3054 1 /P Nut, Hex Top Lock, 3/8-24
25 712-3078 3 /P Nut, Hex Flange, 3/4-16
26  721-0385 6 S Oil Seal
27  732-0262 1 S  Spring, Extension
28  736-0171 1 S  Washer, Lock, 7/16
29  736-0227 2 S  Washer, Flat, 3/8 x 1.5 x .134
30 736-0258 5 /P Washer, Flat, .385 x 1.0 x .135
31 736-0316 1 S  Washer, Flat
32 736-3014 3 /P Washer, Flat, .78 x 2.0 x .105
33  736-3015 1 S  Washer, Flat, .469 x .875 x .105
34  737-0280 4 S  Fitting, Grease
35 738-3108 1 /P Shoulder Bolt
36  741-3050 6 S  Cup, Bearing
37 741-3051 6 S Bearing, Cone
38  741-3052 3 S  Spacer, Bearing
39 741-3063 2 Bearing, Sleeve
40  759-3826 3 /P Mower Blade
41  750-3073 3 /P Spacer, Bearing Cup
42  750-3187 6 S Ring, Seal
43  750-3211 2 Spacer, .410 x 1.0 x .80
44 754-3079 1 S V-Belt, B Section 153.0 Lg
45  756-3082 3 Pulley, Spindle
46  750-3175 1 Spacer, Front Deck Idler Pulley
47  750-3176 1 Spacer, Idler Arm Pulley
48  750-3177 1 Spacer, Rear Deck Idler Pulley
1 7032907 \WWW.MEMOWES e Ese6@m



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 18 of 75
48" Deck Drive and Spindle Assembly

Ref#  Part Number Qty S/P/F  Description
50 710-0751 9 /P Screw, Hex Cap, 1/4-20 x .62 GR5
51 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
52  741-0600 6 S Bearing, Ball
53  756-3085 3 Pulley, Flat Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 75

B w-
_wm. P

\ &P

b 8

—

<

WWW.mymowerparts.com

d
n—..lllllllllll...—w -"ll

M_- ,‘\\\\\
| <

48" Mulching Ki

Z4A8L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

48" Mulching Kit

Page 20 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0395 1 S Baffle Ass'y, 48" Mulching
2 603-0439 1 /P Bracket Ass'y, Rubber Flap/Mtg LH
3 603-0440 1 /P Bracket Ass'y, Rubber Flap/Mtg RH
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0751 2 /P Screw, Hex Cap, 1/4-20 x.62 GR5
6 710-3011 2 /P Screw, Hex Cap, 3/8-16 x 2.25 GR5
7  710-0347 3 /P Screw, Hex Cap, 3/8-16 x 1.75
8 710-3168 3 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
9 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16

10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20

11  736-3052 4 /P Washer, Flat, .406 X 1.0 X .105

12 742-3028 3 S  Blade, Mulching, 16.5 Lg

WWW.mymowerparts.com



Page 21 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Air Filter/Muffler

Z4A8L

Wll
\\
-
xp () A
o \
/
\
AN
/ ~
1©)
!
\
\ /

——
IIIIII
',
mrTi N m
SN N
"
././_/ // O
\ &
\ .
™
.
III/IIIIIIIII\\
/..Ill.
N
IIIIII

— _.- . il

dsz 2y
S .IM/

/
===
=



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Air Filter/Muffler

Page 22 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11011-2193 1 Air Filter Case
2 KM-11013-2114 1 Air Filter Element
3 KM-11013-2115 1 S  Air Filter Element
4  KM-11029-2001 1 S  Air Filter Element Ass'y
5 KM-11060-2079 2 Muffler Gasket
6 KM-49070-2435-9Y 1 Muffler Comp.
7  KM-92022-1545 1 Washer
8 KM-92150-2004 1 Bolt

WWW.mymowerparts.com



Page 23 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Battery, Electrical Components and Switches

Z4A8L

] [49]
mm (4]

~.
IIP\

N — AMQ
SN S/ > o
r“m \‘ _mlmu.”“ \mw ) mww W\\\
~ N fem A il
, \”W 57 mw\\ 0
T \\\ \ \T\ '
I~ T X \%\w\. VA
5 Y
\ IV\ Iy \““ / .\\/ o
n\‘ © -4 7 L , X\\ // ~
\mv \/ ._n m;.. \ / \\\ Xl ) 7 =+ o o -.“,_, m
e Z\\ Mk ﬁ § . .9\ N N, TN ¢ S
{ - N
;lmw\.\ R WA @ A/w ( w O
o % 28 s e vl £
! S e W . o /-
A\ ,m&m G dd= m,,\m“y g, of
R\ \ / : /] (nu..n ......L\ A . / ™
_Wu / /” MM“ ,oo\ \Mﬁm...wwv \\\Q m )me\w ‘w”uu“ o) Y u||ovtaf / / A///// ,\t.ﬁww' mrwr... ' q
/ A /e, \ 5 “m “,mwmm.@w,mwmv N\ Y > =
- \ a \;A = -u- w\Aw/....i...y.u//, / 2 m
4 ' N\ =S
w \\ 4.\\ < hﬂ /m‘,ﬂw\ / / //w,.’ y
\\ ©@ A / ) ! ,r/ m
i //.'&wM C ﬂqﬂ/ / / / -
% ~ . \ 1 T ‘
8- o ) \“..\.LY/ , ,;
ST = N pa
=W A
2 A~
- s \
Sl e )
bﬂmmu J,IW 7 o) _nm,
:
o
e
©
g




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 24 of 75
Battery, Electrical Components and Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3033 1 Wire Harness, Main
2 629-3034 1 Wire Harness, Engine (Includes Ref. Nos. 19,
24, 26 & 31)
3  759-3476A 2 S  Key, Ignition (Set of 2)
4  703-2809 1 S  Bracket, Indicator Bulb Mtg
5 703-2836 1 Bracket, Headlight Mtg (Code 0498)
6 703-3149 1 S  Strip, Battery Retainer
7 710-0134 6 /P Bolt, Carriage, 1/4-20 x .62
8  710-0425 2 /P Screw, Machine, #10-24 x 5/8
9 710-0723 2 /P Screw, Hex Cap, 3.8-16 x 1.25
10  710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
11  710-3143 2 /P Screw, Pan Hd Cutting, #10-24
12 712-0161 4 /P Nut, Hex Insert Lock, #10-24
13 712-0271 2 /P Nut, Hex Sems, 1/4-20
14  712-0397 2 S Nut, Nylon Wing, 1/4-20
15 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  723-0455 1 Foam Protector, Indicator Light
18  725-0157 3 /P Cable Tie
19  725-0340 1 Cover, Battery Terminal - Black
20  725-0453E 1 S  Battery
21  725-1346 1 S Nut, Ignition Switch, 5/8-32
22 725-1347 1 /P Cap, Ignition Switch
23  725-1365 2 S  Bulb, Indicator
24 725-1656 1 Fuse, Mini, 20Amp
25 725-1718 1 S Relay
26  725-3007A 1 /P Cover, Battery Terminal - Red
27  725-3163 1 S  Switch, Ignition
28  725-3164A 3 S  Switch, Plunger Safety
29  725-3229 1 Hourmeter/Tachometer
30 725-3233 1 S  Switch, PTO
31 725-3237 1 Cover, Terminal - Red
32  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
33  725-3251 1 S  Sensor, Voltage
34  725-3253 1 S  Switch, Seat
35 726-0349 2 S Retainer, Ratchet
36 731-3184 1 Bezel, Headlight
37  731-3233 1 Tray, Battery
38 732-0816 1 Spring, Switch Mounting
39  736-0607 1 /P Washer, External Lock, 5/16
40 747-3271 1 Rod, Harness Mtg
41 747-3347 2 Rod, Battery Retainer
42  750-0539 2 S  Spacer, .315x .50 x .52
43  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 25 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Body Cover Panels

Z4A8L

\\ e \\\ ..\e \ V/AJ

/ A /o \ \ \\ 5!
™ \\ v/ \ ,n.;&w /s / _/
/ \\nmmmmmmmuxl ﬁ‘r\wwhx\\y .J/\x

/ “A/ 7 \ // @ m N

&:m..\v //\x“A\ / \mm\\ / /v 4 wamz
TN\ N ARSI e\ W R R
'/ mmw\v M‘“”@f O\ i)
W,ni_ry/l

/ 7 OB TN o
/ wa\\sw NN

e V 7\
S8\ Jo N (AN
. 4 o D \

ey /(.\ \%M/W A J_<\ me qu/ A\
BN Am AW ,/ﬁ,--..‘k\&
< MV\/ /// N V Y nw wv w“ A y .M y
/ \ Ahmmnﬂu/ /" Mn

= w

«

R
& Nuwu
S,

Sy W
/ \,nm _“\_m\ N

WWW.mymowerparts.com

S A A
S A A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Body Cover Panels

Page 26 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0347 1 Handle Ass'y, Latch
2 603-0467 1 S  Bracket, Latch
3 603-0578 4 Plate Ass'y, Body Mounting
4  631-3005 2 Handle, Control
5 703-2648 1 Bracket, Bellow Retainer
6  703-2928 2 Hinge, Body
7  703-3078 1 S  Plate, Latch Mounting
8 710-0376 8 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
9 710-0425 2 /P Screw, Pan Hd #10-24 x .625
10 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
11  710-0642 4 /P Screw, Hex Wash Hd Tap 1/4-20 x .75
12 710-0946 4 /P Screw, Truss Machine 1/4-20 x .625 GR2
13 711-1092 1 Rod, Latch Mounting
14  712-0185 4 Nut, U-Type Speed, 1/4-20
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
16  714-0127 2 /P Pin, Cotter, 1/16 x .75
17  726-0106 1 S PushCap, 1/4
18 726-0289 2 Plug, Button
19 726-3047 4 S  Push Nut
20 728-0117 1 Rivet Pop, .125 Dia
21  731-3128A 1 /P Lens, Headlight
22  731-3185 1 Bellow, Control
23  731-3186 1 Body, Front Floor (Includes Ref. No. 32 & 33)
24  731-3187 1 Body, Rear Engine Compartment
25 731-3188 1 Console
26  731-3192 1 Cover, Seat Base
27  731-3195 1 Cover, LH Control Panel
28  731-3196 1 S Cover, RH Control Panel
29  731-3189 1 Cover, Engine
30 732-0848 1 Spring, Torsion
31 732-0830 1 S  Clip, Spring
32  735-0259 1 Pad, Floor LH
33  735-0260 1 Pad, Floor RH
34  736-0275 3 S  Washer, Flat
35 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
36 738-0140 3 S  Bolt, Shoulder
37  738-3163A 2 /P Bolt, Shoulder, .75 x .245:3/8-16
38  747-3303 1 Rod, Prop Support
39 603-0643 1 Clip Spring Bracket Assembly
40  712-3027 1 S  Hex Nut Lock Flange 1/4-20
41  749-3081 1 Cruise Control Tube
42  720-0241 2 S  Wing Nut 5/16-18
43  736-0242 2 /P Bell Wash .340 ID
44  738-0754 2 Shoulder Screw .437 Dia .54
45  703-3288 1 S  Control Tube Mount Bracket
46  710-0276 2 /P Carriage Screw 5/16-18
47  712-3004A 2 /P Nut Hex Flange Lock 5/16-18 GR5
777-4712 2 Reflector, Body Rear (Not Shown)

WWW.mymowerparts.com



Page 27 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L
Carburetor

\An'lrrlllllllll

\‘,, ||..J.n:
)
0.9/4

/O

i~ &l

| » y ;_‘ )
\\

Y-~

.

<

#

4

s - \“““mg,
6~ = \Q ,unw-w;,- mnﬁmv \A..-\““M_\F--.... o
LS ,_ ' Yl
S o
@.-..-- ) vmw.I.H/ ﬂ.... o Lmn
\ \& ﬂ =L
\ Me
/

L an__ﬁun u_

l 9 ,-.-----.__ﬁ

\
N o \
™ & /.

A

\nl l . A:. _\V
Ja
’n‘\ ,, -

.)I y \\ \ o
..mmm\ ~ N 7 /nv_
A

,,

=
© =

%

- e [
‘..u_ur nm“

R

ﬁm-....-.......

- oy
ﬁ-mnmw /Y

(5]

(e R — “mm

‘W‘Jh‘”ll--lll ‘ﬂl

l.{n\!.\\ r’r \\ /'-\\ ,\\\\ ,

4_
N T JJ

4

.
7/

—AAAR-Y Mowerparts.com

[
3 .--,---mev

~ / \ \

ST .--L o))

\

o~ o
. o
- w
-

w ,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 28 of 75
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2024 1 Gasket
2 KM-11009-2036 1 Gasket
3 KM-11060-2076 2 Intake Pipe Gasket
4  KM-11060-2077 1 Gasket
5 KM-11060-2078 1 Gasket
6 KM-15003-2505 1 Carburetor Ass'y
7  KM-16014-2075 1 Pilot Air Screw
8 KM-16020-2005 1 Float Chamber
9 KM-16025-2131 1 Throttle Valve #130
10 KM-16030-2076 1 Float Valve
11 KM-16031-2065 1 Float
12 KM-16035-2055 1 Air Jet #1
13 KM-16035-2061 1 Air Jet #1.2
14  KM-16041-2170 1 Carb. Shaft Throttle
?15 KM-16041-2235 1 Carb. Shaft
16 KM-16060-2127 1 Intake Pipe
17 KM-16126-2147 1 Choke Valve
18 KM-39076-2053 1 Limiter
19 KM-49121-2100 1 Main Nozzle #18A
20 KM-49121-2101 1 Main Nozzle #18A
21  KM-49123-2015 1 Main Jet Holder
22  KM-59076-2053 1 Intake Manifold
23 KM-92002-2010 1 Bolt
24  KM-92009-2015 1 Screw
25  KM-92009-2080 2 Screw
?26  KM-92009-2081 2 Screw
27  KM-92015-1193 2 Nut
28  KM-92022-2373 2 Washer, 6.2 x 15 x 1.2
?29  KM-92027-2003 1 Collar
?230 KM-92027-2004 1 Collar
31 KM-92043-2006 1 Pin
32 KM-92063-2305 1 Main Jet #112.5
33  KM-92064-2110 1 Pilot Jet #38.8
34 KM-92081-2009 3 Spring
35 KM-92093-2002 1 Seal
36 KM-92143-2011 2 Collar
37 KM-92191-2018 1 Tube
38 KM-130B0620 4 S  Flanged Bolt
39 KM-130B0645 4 Flanged Bolt
40 KM-172G0695 2 Stud Bolt
41 KM-214B0414 1 Pan Screw
42  KN-670B3036 1 O Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2 0 b

S VENEAN \

Q O o e ,mw,.,
MJ /,xr \A/ / // /, NW mmmmmmw.\muw /u
- ~ I ) \ ¥

\ e
v

) \@MWHHHU/

/,// vnr“mmmm.mm,m,vuuuw
]

A h
G 0L
J A -~ Rmu_ — ,rummmmr .AA

\n) _ R AV . el O S ot
S g N
e — Mr
0 , &
. / o h M/r///r: =
T \ /& % /V\/ VHW“V/I..‘A
L ™ q\ N - /
~ / \_m,ﬂ/ N
c \ _%,/wv ‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘
o N
i /m Ny
A \Vay
0 ///%m, AN £
= wwxnwmﬂ/ i
n A Wﬁmmw”vx /
c > T vm \\W,
© dm i@ A
= N N\
o) - ,mmmﬂn TN
+— B} N W., ! e
@ 2N it Y
o= AN - ymwu\
o) m ”” N ===y ﬂ”{ul
NP AN N
N C //”nuﬂﬁf “N“
e

)
|

N

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 30 of 75
Complete Transmission (L.H. Shown)

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 2 S  Drive Ass'y, Complete Final
2  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 715-0120 2 S  Pin, Spirol, 3/16 x 1.0 HD
4  717-3396 2 S  Gear, Spur, 14T
5 717-3402 2 S  Transmission, Hydro: BDR
6  718-3053 2 Lever, Park Brake
7  721-0343 2 O-Ring, 2.0 Dia.
8 727-3125 2 S  Nut, Cap, 3/8

WWW.mymowerparts.com



Page 31 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive Controls And Support Tower

Z4A8L

o a & /N
. " | AN < / P nm_
¥ \ S / \\ “\4/ . \v\‘pw./ \ / mmn/ v
_ 8 -~ u‘ k\ \ /,,/ |
& 3_ / .\\AV\ \urm m \%_ @m mv ~ - '3 ST —/ ) -unrnxluw/
© \ ) m N n___ ﬂ < ™ /\ / o b}
= \ ._ h)ﬂ/mn i /N / N
o\ N ARG T /N / \ ,
N - \ e /N =\ e
b \ AN / by // -
h -/ \
/ /' Vs VAR
\\ .1 \\ ,m”.uuM_r \\ .mm_ swwu 1|}H...!|1|!1Mm_
Rl "\, (7] {
\ . fa NAA xnh AN Q9 \ . \ A & ..}-Ifiﬂ P
/TN ‘m_»wm N /e A 8 @
\ /I \ » /‘ . / \ / \ | ——
/ Y me/ ! \\ ® / V_A/ / am‘
o mw )] // . \ [ \
///’ Wv om(r.rl// “‘ \\
¢/ Anm_ o/
@ A N/

s, A V /, \
Gt /\ V( ™/
MAG AN , \muw\ N * / xﬂh. _ \\
nnrnlnn“m.Mllw \“Am““”.//ww ™ \\ \\ .\\
N . e VA A
- \\

WWW.mymowerparts.com

2,.?:1..
ﬂm,--\ll;“w
nG.\\\\\l‘AK
\“Mwu"( xuuw_mmwwﬁ ,
QRVN \, l\ \\ \\
/ SQ
\ / A \\ -
\\ wwwwmunnul /4 Yo v..m
s
A\ mm Am“uw f 0/ W
/// w m m"ur m mmmmw w
//// /N K\.‘ w KWWJ
nn””ww!“‘
T



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Drive Controls And Support Tower

Page 32 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y, Upper LH [Includes Ref. No.
33 (2)]
2 603-0341 1 S  Bellcrank Ass'y, Upper RH [Includes Ref. No.
33 (2)]
3 603-0342 1 S Bellcrank Ass'y, Lower LH [Includes Ref. No.
33 (2)]
4  603-0343 1 S  Bellcrank Ass'y, Lower RH [Includes Ref. No.
33 (2)]
5 603-0364 1 S  Support Ass'y, Tower (CODE: 0498)
6 603-0410 1 Rod Ass'y, Control RH
7 603-0411 1 Rod Ass'y, Control LH
8 710-0216 1 /P Screw, Hex Cap 3/8-16 x 3/4 GR5
9  710-3005 7 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
10 710-3178 6 /P Bolt, Carriage, 3/8-16 x .75
11 711-1111 2 Shaft, Control
12 711-1124 2 Pin, .374 Dia. x 2.88 Lg
13 712-0312 2 S Nut, Hex Jam LH Thrd, 3/8-24
14  712-0365 4 Nut, Hex Center Lock, M8 GR8.8
15 712-0431 12 S  Nut, Hex Flange Lock, 3/8-16
16 712-0453 4 Nut, Retainer, 1/4-20
17  712-0711 4 /P Nut, Hex Jam, 3/8-24
18 712-3001 2 S Nut, Hex Jam, 3/8-24
19  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 714-0104 2 S Pin, Internal Cotter
21  723-0420 6 S Rod End, Spherical RH, 3/8-24
22  723-0421 2 S Rod End, Spherical LH, 3/8-24
23  727-3113 2 Cylinder, Damper
24  732-3084 2 Spring, Compression
25 736-0169 2 S  Washer, Lock, 3/8
26  736-0539 4 Washer, Thrust, .625 x 1.12 x .06
27  736-3004 6 S  Washer, Flat, .406 x .875 x .105
28  737-0280 1 S  Fitting, Grease
29  737-3072 1 Fitting, Grease w/Tube
30 737-3073 1 Adapter, 90° 1/4-20 Thrd.
31 738-0296 2 S  Bolt, Shoulder, .437 Dia. x .268
32 738-3153 2 Bolt, Shoulder
33  741-3063 8 Bearing, Sleeve, .628 x .75 x .625
34  747-3281 1 Rod, Control, LH 31-5/8 Lg
35  747-3282 1 Rod, Control, RH 35-3/8 Lg
36  736-3004 6 S  Washer, Flat, .406 x .875 x .105
736-0300 14 S  Flat Washer .406 x .87 x .06

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

J‘II-

Page 33 of 75

T TR

&
@)
&)
V)
o
@S
(@
“_m T
o 1 \ ,.,// DN e 3
- \_....mmmmil J_/_ W, N /....;HH;.FJJ P \“““
m“‘\‘ ‘w““ ,m_nﬂ. lw,,””ﬂ”fﬁu,, i m
)\ \
P N >
m_u MM\ x m R_ ..ww ””mmmwmmmm;u.ﬂf”HHHHHuwmm m
mﬁ 9 nm )
m,u“m‘\wu“m“m G
NI ,
I}_/m “ mxn._“ fumg\. A
LN Q& .
§ M,,,m .\““mm 3 =TS |
l v ____n‘..w \\_“ , , . _u i ,“nwx
a_n. ,.._, 1m wnu:u ik L \ — ‘
ﬂ 3 “..._. rw o \._.“ " .__.._...u _ﬂv mmn L == I
W 5K P
I < <5 gl F At
= ) AL .
S o)) x.mmnn
m.m Z f mm Ar mmm..,
o ..._u...-m £ -ul1 Gl
8 s =



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 34 of 75
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
1 634-3030 2 S Rim Assembly, 8.0 x 6.19 (Code 0499)
2  734-0255 2 S  Valve, Tubeless Air
3 734-3160 2 S Tire,20.0x9.0x8.0

WWW.mymowerparts.com



Page 35 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

Z4A8L

Jitd oV )
N ey |
7=
/ Vm_.x/a /\j,
8 &5 & ~ /MN N
/) AN e )
/ AR
/ MO s
.ﬁmmf// ||||||||||| - _e\ ,” L\ \ e\\“ m ||.......||rv
AN \Dh v \“\ ol
gl
\.\/wi.um RS Yy Il. |
/,ﬁu_\,m%,ymmm\ f .NMWV,...---- w
AN / \ ?\ F\ o/ MN.‘ i
BERNE (TN
1 ,,‘,MH\VMH/KI ||||||||||||||| tv,/unllmﬂ_uu ' /// m
7 - // Aﬂ / ) \Nx dev
lt , / <t N ¢
mm s mv / \" /7 ) — g
© /,,/ 8 ) mf y JW% “w/; , o
o ® ‘..Wu \ 07// m AN R _..Awwuw !
\JA ~, P T A// ~
) « W M”
\ \ ], / \\ v D o N D
® *m. = s - oo
N \\\: \ /nfM mm" “w_,
, \ \ S ﬁw, /
1 P~ N |
/M,M/xv“\ ) \\ ~ “n Mw um@m nJ-li/ /of_ ._m
I / — ™ N
A ,ﬂuuuuun”w /.xmmn_ ¢ /W / @
Gy 3 / S o
T v“ —L w‘ il \ ) / \ﬁwua ,
\\ \ \“ \ N ‘v
{ \ )( /B . \ u\//i
| \ _“/ s \ mﬁ 6\ )N)/ M\w \Nw
& & W ~_// Y \ \ /
/ e/ /
8 g— Y

“)nm -IIIII-IA //mw

it

[5p]

QO

\

c._
«f

.
N

/1]
1.\ /

«w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Page 36 of 75

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-19-98 & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5 (Mfg.
Date 1F307G9 and before)
710-1008 2 Screw, Hex Wash Hd Tapp 3/8-16 x 1.88
(Mfg. Date 1G017G9 and after)
4  710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
5 710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
6 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
7 712-0161 2 /P Nut, Hex Lock, #10-24
8 712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
9 714-0128 1 /P Key, Square, 1/4x 1.0
10 717-3389 1 S  Clutch Assembly, PTO
11  723-0454 1 Seal Ring, Foam Gasket
12 725-0157 1 /P Cable Tie
13 725-1711 2 Clip, Retainer
14  726-0205 4 /P Clamp, Hose
15  726-3008 2 /P Clip, Cable
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10
18  736-0258 2 /P Washer, Flat .385 x 1.0 x .135 (Mfg. Date
1G017G9 and after)
19 736-3010 2 /P Washer, Flat .407 x .812 x .135 Hdn (Mfg.
Date 1G017G9 and after)
20 746-3066 1 Cable, Choke Control
21  746-3070 1 Cable, Throttle Control
22  747-3362 2 Rod, Rear Belt Retainer (Mfg. Date 1G017G9
and after)
23  749-3048 1 Fuel Line
24  749-3071A 1 Tube, Muffler Exhaust
25  750-3106 1 Spacer, PTO Clutch
26  751-0535-5 2 S  Fuel Line Hose 5" Length
27  751-3140 1 S  Drain, Oll
28  751-3141-13 1 S  Extension Hose, Oil Drain 13" Lg
29 751-3142 1 Cap, Oil Drain
30 751-3147 1 Clamp, Muffler Exhaust Tube
31  756-3060 1 Pulley, Transmission Drive
32 720-0302 2 Knob
33  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16
34  KH-24-281-06 1 Duct, Heat Shield
35 KH-24-041-02 2 S  Gasket, Exhaust
36 KH-24-068-08 1 Muffler
37 KH-24-072-08 2 Stud, Thread Rolling
38 KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20
39 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25
40 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0
41  759-3694 1 S  Field Assembly
42  759-3697 1 Kit Spring and Nut
43  759-3739 1 S  Armature/Rotor Assembly

WWW.mymowerparts.com



Page 37 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-20-98 & After

Z4A8L

w ) [+9]
“Iw o / -u\/
X \
\ \ \

N \ A

v
\ 4 W / X
s
AM__,M TR

2N ow ,,
\,\ , \ o N‘| _ wawm M “ \ 4
\\ N\ o
/A S A1 1/ \ | E g
] //m,wum/ - (_ .*“ ) \\ \““\ Na % — / / N
s,,,@ ety f«\ 7% / -
P /{nnu\m\m 1\ mm\\. \ \“\ \ \r / . m y rn‘/..u, J ) / <
/m/ “ “ \N\ .mM w .u.\\.\mw mu /MM /% N y \\\\ -
/ /JN\
S8\

ﬁ/i& AL
Sl

\JA[:// : \ ||||||||||||||| Lwr 1 w. |WT ||||| ™ «© \\ \ , \ /

\\\J \ | - W © by
\\ \/J / MW g o - o _
S > T ,
\, i ) “Q 5. O \ 5 8
\ | A ) N . \
\ /\ T 57 N \ / T
\J S YV EEENT N €
L ™ / N / W&S = / // Im\ /Ill,n(\_
g A\ N N @ |8
[i] ™ \ /\ ,\‘\.IMI —_—
/ VN \\Ammmyh/uuwv
\ am / f/l”]\n‘
w--_\ kY ﬂW” / /
\ Xy ~ \.Auvnwa/f \\
L N/ 7
A N / /
5 e/ VV \ \ \
&@.\ / \
b/
N/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Page 38 of 75

Engine Mounting, Muffler, Controls & PTO Clutch Mfg. 4-20-98 & After

Ref#  Part Number Qty S/P/F  Description

1 603-0317 1 S  Retainer, PTO Clutch Assembly
2 710-1007 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.5
3  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
4  710-3009 2 /P Screw, Phil. Pan Hd, 10-24 x .75
5 710-3157 1 S  Screw, Hex Cap 7/16-20 x 3.25 GR5
6 712-0161 2 /P Nut, Hex Lock, #10-24
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 714-0128 1 /P Key, Square, 1/4x 1.0
9 717-3389 1 S  Clutch Assembly, PTO

10 723-0454 1 Seal Ring, Foam Gasket

11 725-0157 1 /P Cable Tie

12 725-1711 2 Clip, Retainer

13  726-0205 4 /P Clamp, Hose

14  726-3008 2 /P Clip, Cable

15 736-0171 1 S  Washer, Lock, 7/16

16  736-0250 1 /P Washer, Flat, 1.0 x 1.75 x .10

17  746-3066 1 Cable, Choke Control

18 746-3070 1 Cable, Throttle Control

19  749-3048 1 Fuel Line

20 749-3071 1 S  Tube, Muffler Exhaust

21  750-3106 1 Spacer, PTO Clutch

22  751-0535-5 2 S  Fuel Line Hose 5" Length

23  751-3140 1 S  Drain, Oll

24 751-3141-13 1 S Extension Hose, Oil Drain 13" Lg

25  751-3142 1 Cap, Oil Drain

26  751-3147 1 Clamp, Muffler Exhaust Tube

27  756-3060 1 Pulley, Transmission Drive

28  720-0302 2 Knob

29  KH-25-086-40 4 Screw, Sems Dirill, #8-18 x 9/16

30 KH-24-281-06 1 Duct, Heat Shield

31 KH-24-041-02 2 S  Gasket, Exhaust

32 KH-24-068-08 1 Muffler

33  KH-24-072-08 2 Stud, Thread Rolling

34  KH-M-0829033 4 S  Stud, Exhaust Manifold M8 x 1.25 x 20

35 KH-M-0841080 4 S Nut, Muffler Mounting, M8 x 1.25

36 KH-M-0641060 2 S  Nut, Hex Flange, M6 x 1.0

37  759-3694 1 S  Field Assembly

38  759-3697 1 Kit, Spring and Nut

39 759-3739 1 S  Armature/Rotor Assembly

40  736-0258 2 /P Washer, Flat

41  710-1008 2 Screw, Hex Wsh. Hd. Tap

42 747-3362 2 Rod, Rear Bolt Retainer

43  736-3010 2 /P Washer, Flat

WWW.mymowerparts.com



Page 39 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Equipment Control

Z4A8L

W -||||..|y

1llllllll

L
“Ermreanl

.hvw

oy
\ “J

Cy _m.umm_m“\\vr\

s

n'l

..iaa 2\

\I.n.

S\ A
__\ _..\ & ‘_ u_
/..||1|||1Jﬂ‘__ _..MW //ﬂm ‘m ‘ ‘\'MM —_ I.._ n.\

L4t

o 'l.lll--.lllll

\
P ﬂ [F ]
- ~ m
Q
O
2
P
[ =2/
vA/ \ )}; 0
\ \ // I/ A M\NFI-.-!!II. [
ﬂuv \ \Aynu“unhv //

/) o

Illll--\ --

/ e G

WWwW.mymow& par

\ [
1 \ \ . _m |
| . / —
.--w,“.--. \ i mmumw " ===,
!9/ )oo/ 2
\ SRy, )
/ Y .
‘ / P “m\ ““\nnnn..i\
___\“ \\ \ \‘
@ &
&
-] - \ Vm — O
../ ,” -
/ © .\uv -
( &—@
w ,...--i-.‘m .\\.\u_ ) .-----.k
- m
;v ot

I‘.‘

—....
~— .i..!....._A

B3




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Equipment Control

Page 40 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2121 1 Choke Link
2 KM-16171-2057 1 Link
3  KM-39003-2064 1 Pivot Arm
4  KM-39129-2060 1 Governor Spring
5 KM-42036-2051 1 S  Sleeve
6 KM-49103-2108 1 Governor Arm
7 KM-49110-2073 1 Governor Ass'y
8 KM-49113-2153 1 Control Panel Comp
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 1 Clamp
11  KM-92081-2192 2 Spring
12 KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
13 KM-92144-2052 1 Spring
14  KM-92150-2182 1 /P Bolt,5x18
15 KM-92200-2036 1 /P Washer
16  KM-92200-2070 2 Washer
17 KM-180B0616 1 WS Bolt Upset
18 KM-180B0635 1 WS Bolt Upset
19 KM-311B0600 1 S  Hex Nut
20 KM-411B0600 1 Plain Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 41 of 75

Final Drive Assembly

Z4A8L

N

\M““unnu/

\\ mhu Y

AHHHN

“ IIIIIII

ﬁ@ﬁﬂuwum

T
pﬁ

\

\ % \y. ‘r\v\HVx\“m \\\Ax \ \\\\\\
2 ‘amm Y (,v\,\ N\
g y my 2 N @ \\_\ ///.\V/
gl v\ A A
_)awmag
RPN
N mw VS 7 QA
< . /,/ \% \M\/«An\ AIIV /
Illll....llllll:.r WWWMWNR = WVWHMHNHMHHNHHW mmw
\ : 'MMWN“A / ﬂ\N%w n.”uf:wnwm fmxm
N\ y v \ \\mwmmwnn y \ “mn
// \WMMNJW/M &W \&M\ P \W\ N%Pm
& MMLN / & T
/ /@Awar ” k\ mwmmwﬂwm T \ll@ Aw/v.,
/vw. N mwm. MA/ N A%YA. \\ %
| mmwwv / \\ \ymw \v wmmw p /
S s
\ / \\ W\\

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Final Drive Assembly

Page 42 of 75

Ref#  Part Number Qty S/P/F  Description
618-3110A 2 S  Drive Ass'y, Complete Final
1 611-3012 2 S  Axle Assembly Stud, Ribbed Neck
710-0852 8 /P Stud
2 618-3106 2 S  Carrier Assembly, Output
3 618-3107 2 S  Gear Assembly, 51T Internal & 20T (Includes
Ref. No. 23)
4 618-3109 2 S  Housing Ass'y, Inner (Includes the following 2
items and Ref. Nos. 17 & 21)
710-1272A 4 Rib Neck Stud
721-0456 4 O-Ring
5 710-1342 20 Screw, Hex Wash. Hd. 1/4-20 x 1-1/8
6 711-1048 2 Shaft, Brake
7 712-3027 20 S  Nut, Hex Flange Lock, 1/4-20
8  715-0156 2 Pin, Roll, .25 x .75
9 715-0219 4 Pin, Dowel, .250 x 1.50
10  715-3045 2 S  Bushing, Dowel
11  716-3015 2 Ring, Inverted Retaining
12 716-3018 2 Ring, Snap, 1.189 Dia. Shft.
13 717-3395 6 Gear, Spur, 13T
14 717-3397 2 Gear, Ring, 46T
15 719-3114 2 S  Housing
759-3746 AR Axle Outer Sealant, Ultra Grey, Loctite
16  721-0381 2 S Seal Oll
17  721-0393 2 Seal, Oil
18 727-3124 4 S  Fitting, Elbow, 3/8 x 3/8
19 732-0752 2 Spring, Brake Shoe
20 736-0351 AR S  Washer, Shim, .76 x 1.5 x .030
736-0492 AR S  Washer, Shim, .76 x 1.5 x .010
736-0493 AR S  Washer, Shim, .76 x 1.5 x .020
21  741-0665 2 /P Bearing, Needle
22  741-3033A 2 S Bearing, Ball
23  741-3080 2 Bearing, Needle
24  761-3049 4 Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 43 of 75

Frame and Attachments

Z4A8L

o

b a
/ AN
. AR
SRR G, \\,

>_ \!iuw.l N o
O 0 A -mw‘ ) e

o -G E——— w“m HmmR\ \NIAI...ﬁ ———-Ba,

——> YL S N 5
\.‘aw \. mvm &\“\ \A- é./ ® -
\\ P A /V
v RN
™ / ]
N/ ___ "
™~
o A\.\\m . \\ ,
// V \ “VXTI\RIIIl o m
/I\LA‘I | \\ \\ O
(&)/¢ ber/
I.n\A \ u///// C
c\ / ////// u
\ ////// S
} \\ ////// I
m[nm //,/”l//
- Y o
Ao 0 A o
- — /, AN A \ \\ /,Y
-~ \ // ; x/, q
® w \ 3 / v \
& / / A ||N!.|. Ll g} W
o < /o \ O\ &\
e Y AV WA /i AN Y, /)
7YX \ ®)
Y \\\A- n\m N/
S =
N / \
\ /2 Sl 7 =
| — /y 7 I m
AV 2144
RV, X :
W N/ PANTLYA W
XS RN
7 N\ /
o e A /
.\\\\\.v o _mn, ‘.“w“mm \@\ ”w
0> ~ P prd of /! \
Mm_ i mmv o Hu\. \\
\\HHH\_MHUAWI\ \\
- nnn\\ , \\nv .
\““u.\ - W \\@\‘
Y /
0w /
‘ \\ o=t w!.il\
// \A“
// s




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Frame and Attachments

Page 44 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0258A 1 Frame (Code 0498)
2 603-0424 1 S Panel, Control LH (Code 0498)
3 603-0425 1 Panel, Control RH (Code 0498)
4  703-2783 1 S  Bracket, Fuel Tank Mounting (Code 0498)
5 710-0376 1 /P Screw, Hex Cap 5/16-18 x 1.0 GR5
6 710-0642 8 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .625
7  710-0859 2 /P Screw, Hex Cap 3/8-16 x 2.5 GR5
8 710-1174 2 /P Screw, Curved Hd. Carriage 5/16-18 x 2.0
9 710-0216 4 /P Screw, Hex Cap 3/8-16 x 3/4 GR5

10 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2.0 GR5

11  710-3180 1 /P Screw, Hex Cap 5/16-18 x 1.75 GR5

12 712-0251 2 Nut, Retainer 3/8-16

13 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16

14  712-0453 8 Nut, Retainer, 1/4-20

15  712-0455 4 Nut, Retainer, 3/8-16

16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5

17  719-3130 1 Weight, Frame Counter

18  723-3042 1 /P Snap Bushing

19 728-0117 1 Rivet, Pop, .125

20 732-0830 1 S  Clip, Spring

21  736-0451 2 S  Washer, Saddle

22  736-3004 8 S  Washer, Flat, .406 x .875 x .105

23  749-3061 1 Bumper, Lower Tube (Code 0498)

24  749-3062 1 Bumper, Upper Tube (Code 0498)

25  749-3064 1 Tube, Engine Compart. Support (Code 0498)

26  750-3200 1 Spacer

27 603-0620 1 Bumper, Front (Code 0498)

28  726-0298 2 End Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 75

Z4A8L

Front Axle and Tire Assembly

(7o) b N T B 4V} ol

1777
s // /|

N W s
nad

e

\

f

[/
_ _\ ‘\ , ;nn“unzmmmnuu . , \\
\ /! B i
ﬂui.l.Imw_v_mu_ww -mww““\“ﬂﬂ....-...v; )
/4
\\ \“\ \ /m
_AIII|III...IJ \__\ \\\‘“\\\ \
" |
= /8 N\ Ll B =
el m» Q
\_\ [ S &)
\/ /5 %
V_A / /G +—
/ / w
f RSN
& / \\ Q.
/ \..\ / \ \ / /, “\‘ /
Am\p/ \ /) \ X / “N / qu
LN 7
AN [ o
o \
& / : €
o’ 1 ) >
N =
=+ DDNOTO
\__ 4 \q. ) \ \ ~— i
/7 [T Mo
[ f / /.
\ \ ‘\ \\ ,.“ \ e0]
g I/ 7"
\ i _ \ , \ \\\...m“ / /
© T W E NL-wT \\
[

\
o\ T
ol \, X



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Front Axle and Tire Assembly

Page 46 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0363 2 Bracket, Castor Wheel (Code 0498)
2 603-0382 1 S  Axle Ass'y, Front (Includes Ref. Nos 12 (6) &
17 (2) - Code 0498)
3  603-0389A 1 Pin Ass'y, Pivot
4  634-3026 2 /P Wheel Ass'y, 9.0 x 3.70-4 (Includes Ref No.
13,18, 21 & 22)
5 710-0506 2 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7 710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Bush Nut, Retainer, 3/8 ID
9 712-0239 2 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 6 S  Bearing, Flange, 1.0 ID
13 734-3179 2 Tire, Urethane, Only
14  736-0169 2 S  Washer, Lock 3/8
15  736-0227 2 S  Washer, Flat, .39 x1.5x.134
16  736-0274 3 S  Washer, Special Flat
17  737-0280 2 S  Fitting, Grease
18 737-3004 2 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 4 Bearing, Flange
22  741-3070 2 S  Bearing, Roller
23  750-0456 4 S  Spacer, .79 1D x .347 Lg
24  750-3197 2 S  Spacer, Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 75

Z4A8L

Fuel Tank

-,
\AM ___wv \ n

A
\ / \ \“mw.
Y/,
f

\\\

B/

A \.\
/ \ “ & “\

7.9
—— A

Ae_an

h,-r-_,,

- \ » \““uul./
D — Y/ A\ N
I AN vaf?
,,”Nm“‘%./ N y i&W\, ,”, \ [ f ") : /;
LA oo \ N\ ‘) , )
. " N .l.u..u\ \% \ \ \
\ Y/
n /’ L ] _‘\ \ \
\ — (“‘ \ 7/
Yy wSS NN N T _ ___\\\
A mm nn..m w“\
Y n__i-\_m
/ /
T'y] nﬂ”v n“._

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 48 of 75
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Bracket, Fuel Tank Mounting (Code 0498)
2 710-0870 4 /P Screw, Hex Cap, 3/8-16 x .62 GR5
3 736-0169 4 S  Washer, Lock, 3/8
4 736-0227 2 S  Washer, Flat, .390 x 1.5 x .10
5 751-3124B 1 S Cap, Fuel
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 49 of 75

Fuel-Pump / Fuel-Valve

Z4A8L

\\l‘lll

/ \Y ll...A ...lllja Il...l

/

e, / —=py

oo Vv )
\ \(II.-& —— IRKII....\

/ ’/Illh“l\

.COFTT

oy : _."__
w2

& Ol

WWW.mymowerparts

n:ux
R mwv. (
ﬁIl NIIVA \\
. m ......“T-..--..... a
A I!ll \\].../ 4N “
!:ll !ll... ‘\ w.] / y e
......II.-.. llll.-l \\ _ huﬁluf \\‘“nurl/ \\
- ..i.....::!i... Y e, V \\ / \..w \ ) \\
r.....r.l--..,...auvuv \ \\ V\\ / _ﬁru / y \‘“.-.I \ﬂ o0
& 71—/ O\ /
j ..‘ ., . \
N / S ‘\\ i _ IM_ !.!..,..f \..r!m.n \\ W\ \
///AH-‘U— ‘/ e \ \\\]lﬂ““.k““lll]ﬂ“h nn H / V o [ Iu" Il;
./ ) / D N
\ ., ,Ln-.‘ T \\ / V L m,_v,...y - Ar
s

n,,
. \\l f e} PE— III_I
o / .
....\

o //ﬁl y Ar..rlu | | _rn

B | m
[ W | / /
A / / \
— /,. S VI
f{ni...nuu“un\ \\.\\. an

o



Z4A8L

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel-Pump / Fuel-Valve

Page 50 of 75

Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2075 2 Fuel Pump Gasket
2 KM-13116-2058 1 Push Rod
3 KM-16073-2116 1 Insulator
4  KM-49019-1055 1 /P Fuel Filter
5 KM-49040-2061 1 S  Fuel Pump
6 KM-92037-2065 1 /P Clamp
7  KM-92037-2081 1 Clamp
8 KM-92170-2043 3 Clamp
9 KM-130B0835 2 Flanged Bolt

10 KM-705A061000 2 Braid Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 75

7481

Graphics

‘_..

,

__- 4

.-.

Josiippny
______ 0

_.‘

/

! 1__

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 52 of 75
Graphics
Ref#  Part Number Qty S/P/F  Description
1 777-1426 1 S Label, Danger - Top of Deck
2 777-1584 1 S  Label, Danger - Top of Deflector Chute
3 777-9192B 1 S Label, Safety - Top of Deck
4  T777-4571 1 S Label, Model - Back of Seat
5 777-4906 1 Label, Safety - Front Steering Console
6  777-5607 1 Label, Information - Under Belt Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 75

Z4A8L

D e, B
m.,.m\ - &

‘\\\\

w aQ M
< R __ D
g 0e ¢y QA il 14 \\ e ?
[0 R Lx. 3 o 1. / !..K..iu. o
< ...LN-, \‘ | Lgrmmwa._ \mu
) 4_ D )i W { < \u”, & /
r||!; E |||||| W, 1__In.|_wm == == e nuuA g \\
. ¥ 8Ty /
s e S0 r /
| "nv / / & /, s\n\nnuunuuy 2\ / \ /
}?..é, T N @ 7 /
/ / f
/ /Y
/ / 7/
' / / //
o /I
W /)
iy : , \\ \\
T MW o ; e \\ \\ \“\
. |3888888% - , . /7
o , i \ Y A
&= , _ /e AN \ / \v/ //
< e / // \ \ N \
o3 \ 0 \\ y / MM,._ \ V \ //XM
[ u.I 2 m — « ,. './ \ . J i
© V\ ) H-amm i..ﬁ & N ,/xm“m}rﬁ‘u_ & m...\P\Nw _m )t
o S N “\ Ayu\_mﬁmv |||||| N\N \.Vxnlé
& ‘ sV WIIAN:
< - ey B -
va \ \ I 0 © o0 _._N. t u./n/// Mvmwmwmwu uﬁ_llio
W .\ YW < , / //y“,nmwmmmw““&\i..i..Mc \\N!.ilu_\x
a N W—/ \\ / mvmn“mw IMMIAHH@"L\;? \\\
2 mI A & B TR | /
- = e N Y Ve Rm S 1§ B |
2 \m = v o .,..L_ i< --H-“ﬂv. / v._rwmww /g \ , ,( \ \ ‘ < \ni
— ~ \ 3 |
m / 7 w‘ b \ ¥ \ \ _w\uw_\\ N Y .gv_w.quh \ m@u._ :
- ,n\ o < nm .v, YHgre g \ cw\ a8 { _‘ = S\
g §¢x Ne=le /i i f\nu_Zm R4
= I Il.!lJ “ et IIV.ﬁ r / /
D -~ wm —)/ Am I, m /
VISN e \
.M mwm“... i, ....m re;.u-m__é/ /
= o . nunnnnHHm \ \ / \V\ A ! / N 4
MJ o w Am. Aé v,._ 8T 3w R

___‘A f/ V <t
",
()]

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Hydraulic Drive, Lines & Filter Mfg. 4-20-98 & After

Page 54 of 75

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0639 1 Tank Ass'y, Hydraulic (Code 0498)
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid (Code 0498)
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in
5 603-0377A 1 S Arm Ass'y, Idler [Includes Ref. No. 54 (2)]
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH (See Component
Lists)
8 1 Transmission Ass'y LH (See Component Lists)
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18 710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-20
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33  727-3155 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121A 1 Tube, Inlet RH
36 727-3153 1 Hose, Outlet LH
37 727-3154 1 Hose, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1

WWW.mymowerp

Plégr, tFiciE%: 8/\r/ﬁnt 3/4 NPTF



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Hydraulic Drive, Lines & Filter Mfg. 4-20-98 & After

Page 55 of 75

Ref#  Part Number Qty S/P/F  Description

51  737-3070A 1 Tube, Dipstick

52  738-0924 1 S  Bolt, Shoulder, 1/4-28: .375

53  738-0940 1 /P Plug, Oil Drain

54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625

55  746-3080 1 Cable, Declutching

746-3082 1 Cable, Declutching (Liquid Cooled)

56  747-3360 1 S Rod, Belt Retaining RH

57 747-3361 1 Rod, Belt Retaining LH

58  749-3040 2 Strut, Frame (Code 0498)

59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg

754-3077 1 S  V-Belt, Transmission Drive A-Section x 54.24

Lg (Liquid Cooled)

60  756-0625 1 Cable Roller

61 756-0627 1 S  Pulley, Flat Idler 3.5 in.

62  756-0974 2 /P Pulley, Transmission

63  703-2907 2 Cup, Bearing

64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5

65 712-0324 3 /P Nut, Hex insert Lock, 1/4-20

66  741-0600 2 S  Bearing, Ball

67  750-3176 1 Spacer, Idler

68  756-3085 1 Pulley, Idler 5.0 in

69  710-0870 4 /P Hex Head / Wsh 3/8-16 x .625

70  712-0455 4 Retainer Nut 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 75

Z4A8L

Hydraulic Drive, Lines & Filter Mfg. 6-30-97 & Before

o 0 = O o ¢ [>T o)
<+ F o W _m,u % D :.,“

AN \L
) g
/
/
/
<~

[

/

P
3]

N,
10} //,/ // .“mv -
A Nww w@ n\. wafuwnuuv o™
o ™. /.“mw ymm/\ \ -0
- // m“ umwmwwmu vaow \@mwns._ -
_ arpes9oy )\ A u”mwwmw“\‘ ,.A.\\@\, [
oo o NN \ \ m_._ﬂm ,7\ , Ve,
\\\\\\ AR RANNT . & I
Y BN \\,‘;//A ,,,N SN /
||||||| D N T “m \ &\ mw Y/ 7% /
\.‘@/ 1 G—HEES MMWFE ,: -3 “ g S @ /
..... = nmmk\ 8 T T AL o m\ A a// k\\uuummw 7 7
A N, LS v---wmn.ﬂm- N /S
/o ' ) \ \\/M\uuwy / 7 AN / / /
lta &TXANX /SN0 e/ ) Y
/ - eém&r/ " / /VAV\ // /M/ ) \\ \\ o © // /\ \.w_. \\ \ /; \\
Sou ¢ N4 / ,1. NN
IIIII ~3 MW MWW\AI, // /w LAHHMC \\ ,n__mv / \ //H&m YYI \\ \\
IIIIII ) o)) // \ . ¢ / [{¢) .. //\ / \
‘“/ A~ - | / X \ ® V/w \\ w
x Qm / \, ..n&_‘ p /
..... Vm“m% v (w\m '/ \M mv“mw\ a
/ \ \, xm,wnwv 77 :i_/ &/ BN
mmmnw\.f\ 1“\ i Pw wv\ﬁT lllllllll W ©
P L2 Tane ---,/ A g T
\\““\\ e
“\w}f..i; S o
<t
MﬁMMﬂﬂMﬂHQ»\\i-\\\ \
/ Y T =
”M/ ~ NWW\\\ " “mw
) .\
&7
b/ i
P
v v
nvnl..muv k \\
Y ==
D P
NN
‘\ \% mM - _\\ \,/,
O e V,Y PT@.V ,
- o / M INM'II. -NHHMWWHHHH/{;II ,/ N " \ A
X Aw N4
R NLNER
, N2 / / VA
2 ix&u wwm ”w#..‘ M.w N \\ / ___IT@:@-V ! .ww_ / / \ /
== ANCYA I RN
wm - w Q,‘ @ NN o / \\ \\ / 4 \
[} .mll.lllfy Y —
w8/ /S0 TR

T o % W @ o W L. B
g R & SF v B M -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 57 of 75
Hydraulic Drive, Lines & Filter Mfg. 6-30-97 & Before

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic (CODE: 0498)
737-3055 11qt S  Oil, Drive System
3  603-0358A 1 S Plate Ass'y, Skid (CODE: 0498)
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in
5 603-0377 1 S Arm Ass'y, Idler [Includes Ref. No. 46 (2)]
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH (See Component
Lists)
8 1 Transmission Ass'y LH (See Component Lists)
9 703-2888 1 S  Bracket,ldler
10 710-1189 6 Screw, Hex Wash. Hd. Tapp #12-24 x .625
11 710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
13  710-3037 1 S  Screw, Hex Cap 3/8-16 x 1-3/4 GR5
14  710-3103 4 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
15 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
17  712-0333 2 S  Nut, Hex, 1/2-20
18 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 6 /P Nut, Hex Flange Lock, 5/16-18 GR5
20 712-3019 1 S Nut, Hex, 7/16-14
21  712-3050 8 /P Nut, Lug, 7/16-14
22  721-0223 3 S  Seal, Drain Plug
23 723-3071 1 Filter Element, Ol
24  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
25 727-3116 2 S  Fitting, Connector
26  727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
27  727-3120 1 Tube, Inlet LH
28 727-3121 1 Tube, Inlet RH
29 727-3122 1 Tube, Outlet LH
30 727-3123 1 Tube, Outlet RH
31 731-1449A 2 S Fan, 10 Blade
32 732-0729 2 /P Wire Ring
33 732-0826 1 S  Spring, Extension
34 736-0171 1 S  Washer, Lock, 7/16
35 736-0185 10 S  Washer, Flat, .406 x .75 x .06
36 736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
37  736-0921 2 S  Washer, Lock, 1/2
38  736-3015 1 S  Washer, Flat, .469 x .875 x .105
39 737-0280 1 S  Fitting, Grease
40  737-3069 1 Plug, Pipe, w/Vent 3/4 NPTF
41  737-3070 1 Tube, Dipstick
42  738-0940 1 /P Plug, Oil Drain
43  749-3040 2 Strut, Frame CODE: 0498
44  756-0627 1 S  Pulley, Flat Idler 3.5 in.
45  756-0974 2 /P Pulley, Transmission
46  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
47 754-3076 1 S V-Belt, Transmission Drive A-Section x 54.24
Lg
48  703-2907 Cup, Bearing
49

710-0751 WWW. m)ﬁrnov\l?erﬁmSiwm 1/4-20 x .62 GR5



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 58 of 75
Hydraulic Drive, Lines & Filter Mfg. 6-30-97 & Before

Ref#  Part Number Qty S/P/F  Description
50 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
51 741-0600 2 S  Bearing, Ball
52  750-3176 1 Spacer, Idler
53  756-3085 1 Pulley, Idler 5.0 in

WWW.mymowerparts.com



Page 59 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Drive, Lines & Filter Mfg. 7-1-97 thru 4-19-98

Z4A8L

B A B §

~ { < A R
, ﬁ ? B wwmw/& & %ﬁv \mw\nw\: 2
22y || A e
270 TN @ e oy
/.W/ ‘\\ i r w\ /
\ i)
\ o P-4 .
] Kb e gm_mmmn\! T S M@ W O M W
O \ N AW - / W O D WO O Do
s / wékw_uummmm T Ag 1 Jw‘\z s ; , ‘
3 A7/ INTTLULY
| Y LV NS WN@\ W \ ) \
] QA== N
LY T;Wﬁ.f 77 / AL N BUNLY
VNV “rre ) FergE
/Y N / e -5 N // B A\ J
/ /7 Yy / N
// fr / N
7/ \\\\ / \\ 7
Y
\ \ \ \\ - — \\
/ / 7/
7 7 7 \\ /
. \ — \\ - \\ \ <t
\ ,\ AWMM.// \ \\\ \
AN / /
e e / P \y/ N /
||||||| i}mw SN
||| /o O
\ Iy / NN
i /
/
0 0 \ \5 Mmﬂ \
- ﬂl_z \.n».
/. \ // “.eﬂA,.ﬁHH| \\ n.,“. \V e e O)
,. L5 1 — A \A; [/
{ xx @\nﬁ \ \~
bl P M\MW « / / : //// -
mm“ N - = & o _memHHm MWT g X
TR < JrYeY / / /ﬂv o \ | / NN w\AW \w -
{ Q ) N \““
o< B ¥ / N Qw\ o /Zmrwmwm \
/ ,w Amw / v m\}// AR S
A ST =\ )
Vs~ - —of))— an o
LM m ‘ WA B g g [rw,m_/ﬂ ....... N guo
e A J N\ pmmmmsccae=ai N, A 1
B fwgwwuwummw /// Eﬁm.\,\ uuunu‘muu / /”Mi \ \ )
/'t : vﬁﬂ/ \m wf /wilmﬁi, A~ / NN
NS / / /! [ ] N
/ \ /rﬂlu / | \\ / xmﬁw( 3 g e
\ \ \ . \WII o - O I \\ IS &\”\\ v _
.uk © / Vi O — - o / \ \ m/ & | o \\
N 33 e S/ &) /Mm_ >
— / / A ,,.A .AU\.AM.A.
N / \ §
"R ¢ \
AN VA A
@ -/t , ! \9 $0 290 e\ /
\.\K \ \ﬁ \_ o g_ \ / j nﬁ"
e — '/ J Lo . _
) A {5 sz b8 33
nm ,f///

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Page 60 of 75

Hydraulic Drive, Lines & Filter Mfg. 7-1-97 thru 4-19-98

Ref#  Part Number Qty S/P/F  Description
1 738-3108 1 /P Shoulder Bolt, Special
2 603-0344 1 S  Tank Ass'y, Hydraulic (CODE: 0498)
737-3055 11qt S  Oil, Drive System
3 603-0358B 1 S Plate Ass'y, Skid (CODE: 0498)
4  603-0362 1 S  Pulley Ass'y, Idler 5.0 in.
5 603-0377A 1 S Arm Ass'y, Idler [Includes Ref. No. 54 (2)]
6 603-0450 2 S  Support Ass'y, Pump
7 1 Transmission Ass'y RH (See Component
Lists)
8 1 Transmission Ass'y LH (See Component Lists)
9 703-2888 1 S  Bracket, Idler
10 703-3168 1 Bracket, Pulley Mounting
11 703-3169 1 Bracket, Cable Retainer
12 703-3174 1 Bracket, Cable Mtg
13  710-0428 1 Screw, Hex Cap 1/4-28 x 1.25 GR5
14  710-1189 6 Screw, Hex Wash Hd Tapp #12-24 x .62
15  710-3008 4 /P Screw, Hex Cap 5/16-18 x .75 GR5
16  710-3011 1 /P Screw, Hex Cap 3/8-16 x 2-1/4 GR5
17  710-0347 1 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
18 710-3103 2 /P Screw, Hex Cap 5/16-18 x 2.0 GR5
19 710-3144 10 /P Screw, Hex Cap 3/8-16 x 2.0 GR5
20 710-3156 2 Screw, Hex Cap 5/16-18 x 2.50 GR5
21  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75
22  712-0138 2 S Nut, Hex, 1/4-28
23  712-0333 2 S Nut, Hex, 1/2-20
24  712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
25  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18 GR5
26  712-3019 1 S Nut, Hex, 7/16-14
27  712-0117 1 S Nut, Hex Lock, 1/4-28
28  712-3050 8 /P Nut, Lug, 7/16-14
29  721-0223 3 S  Seal, Drain Plug
30 723-3071 1 Filter Element, Oil
31  727-3100 2 S  Fitting, Connector, 1/2 x 3/8
32 727-3116 2 S  Fitting, Connector
33 727-3118 1 Fitting, Tee, 1/2 x 1/2 x 3/4
34  727-3120 1 Tube, Inlet LH
35 727-3121 1 Tube, Inlet RH
36 727-3122 1 Tube, Outlet LH
37 727-3123 1 Tube, Outlet RH
38  731-1449A 2 S Fan, 10 Blade
39 732-0478 1 S  Spring, Extension
40 732-0729 2 /P Wire Ring
41  736-0171 1 S  Washer, Lock, 7/16
42  736-0185 10 S  Washer, Flat, .406 x .75 x .06
43  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
44  736-0329 1 S  Washer, Lock, 1/4 1D
45  736-0342 1 Washer, Flat, .283 x .75 x .030
46  736-0921 2 S  Washer, Lock, 1/2
47  736-3015 1 S  Washer, Flat, .469 x .875 x .105
48  736-3089 4 /P Washer, Flat, 5/16 x .934 x .100
49  737-0280 1 S  Fitting, Grease
50 737-3069 1

WWW.mymowerp

Pl&{gﬁ%glr\ﬁm 3/4 NPTF



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Hydraulic Drive, Lines & Filter Mfg. 7-1-97 thru 4-19-98

Page 61 of 75

Ref#  Part Number Qty S/P/F  Description
51  737-3070 1 Tube, Dipstick
52  738-0924 1 S  Bolt, Shoulder, 1/4-28: .375
53  738-0940 1 /P Plug, Oil Drain
54  741-3063 2 Bearing, Sleeve, .628 x .75 x .625
55  746-3080 1 Cable, Declutching
56  747-3360 1 S Rod, Belt Retaining RH
57 747-3361 1 Rod, Belt Retaining LH
58  749-3040 2 Strut, Frame (CODE: 0498)
59  754-3076 1 S  V-Belt, Transmission Drive A-Section x 54.24
Lg
60  756-0625 1 Cable Roller
61 756-0627 1 S  Pulley, Flat Idler 3.5 in
62  756-0974 2 /P Pulley, Transmission
63  703-2907 2 Cup, Bearing
64  710-0751 3 /P Screw, Hex Cap, 1/4-20 x .62 GR5
65 712-0324 3 /P Nut, Hex Insert Lock, 1/4-20
66  741-0600 2 S  Bearing, Ball
67  750-3176 1 Spacer, Idler
68  756-3085 1 Pulley, Idler 5.0 in.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 75

Z4A8L

ission

Hydrostatic Transm

MNoSEAD L ®
\ Y /
/

%
l‘g HH'
Y o < mw /
.H ) o~
Mw,.vv-mwlww.,...u ?,, mv ..émmmuﬁm
4% 4 _W / ? ~4
3 .m ;xg
AQ“ ,
.
w [0} \
<+ ) [

-

[3¢]

/f poT W ™

- -

\

.Y ﬂ.,i,&

”mw ™ O
\ O
2]
-
X S
| O
4 \
mmm“ i
.mw/ W e
)
!
-\ ) “‘“\ /
mf{r Ilw. » - [ \\ m‘ ‘
T v A S B
f A 7
/, \\ /”J.\\I ﬂ(\ \ _Hm
.m.w..u;..v / \ i p—
M~ ‘ ] ' |
| "8 59 L
8 ?
© /
o4
&



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Hydrostatic Transmission

Page 63 of 75

Ref#  Part Number Qty S/P/F  Description
717-3402 2 S  Transmission Ass'y, Hydro
1 HG-70304 2 Housing Ass'y, Upper
2 HG-50301 2 Housing, Lower
3  HG-70299 2 S  Center Section Assembly
4  HG-9008000-0128 2 /P Seal, Lip
5 HG-2003018 2 /P Spacer
6 HG-2003016 2 /P Ring, Wire Retaining
7  HG-2003052 2 /P Ring, Retaining
8 HG-2003043 2 S  Bearing, Ball
9 HG-2003023 4 S Bearing, Cradle
10 HG-2003087 2 /P Swashplate, Variable
11 HG-50551 2 S Bearing, Thrust
12 HG-50303 2 Shaft, Input
13 HG-2003017 2 /P Washer, Block Thrust
14  HG-2003014 2 /P Spring, Block
15 HG-70079 2 S  Block Assembly, Cylinder
16 HG-70082 2 /P Block Assembly, Cylinder
17  HG-50304 2 Shaft, Output (Motor)
18 HG-50552 2 /P Bearing, Thrust
19 741-0361 2 S Bearing, Ball
20 HG-2000022 2 /P Ring, Wire Retaining
21  HG-50329 2 /P Ring, Retaining
22 HG-50649 2 Retainer, Motor Bearing
23  HG-2000015 2 /P Guide, Slot
24  HG-50807 2 Arm, Trunnion
25 HG-9008000-0126 2 /P Seal, Lip
26  HG-50733 2 Arm, Control
27  712-0237 4 S Nut, Hex Lock, 5/16-24
28  HG-50426 2 Stud, Short, 5/16-24
29 HG-50281 2 Puck, Friction
30 HG-2003554 2 S Plate, Bypass
31 HG-2003555 2 Actuator, Bypass
32 HG-45074 2 /P Seal, Lip
33  HG-50270 2 Arm, Bypass
34 HG-44870 2 Ring, Retaining
35 HG-50002 4 /P Pin
36 HG-50016 6 Screw
37 HG-2000029 2 Spring, Charge Relief
38 HG-9001214-2500 2 Ball
39 HG-50578 2 /P O-Ring
40 HG-50331 2 /P Gasket
41  HG-44876 18 /P Screw, Self Tapping
42  HG-9005110-8700 2 /P Plug, Drain
43  HG-50273 2 /P Gerotor Assembly
44  HG-9004101-1340 2 /P O-Ring
45  HG-50260 2 Cover, Gerotor
46  HG-50095 4 Screw
47 HG-50651 2 Plate, Relief
48 HG-50653 2 /P Screw
49  HG-50650 4 Ring, Retaining
50 736-0371 2 /P Washer

WWW.mymowerparts.com



Page 64 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lift Assist Spring

Z4A8L

g
-

RSN

e RO LY

e SNV TTTT H
TR ALY LT L ) LT

e TN A RRARITTT LT | LT Ll

=
(1] N mmmmw
., 7
:...,/ ‘“WW o,
Y= " "
., e M. 1/_/ Jv e
. ,j\ N
IJ.,_A“WWM \,
= e e !
ZA=!
= o
“m 3
i\ \M
Z
7
Z
m

- LR T 1] 1L Lk
#
= = L

e CETOAMETTITTNN L L=

< -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 65 of 75
Lift Assist Spring
Ref#  Part Number Qty S/P/F  Description
1 710-1207 2 /P Screw, Hex Cap, Special 5/16-18 x 3.5 GR5
2 711-0509 2 /P Insert, Spring, 5/16-18 Thrd
3 711-1059 2 Ferrule, .88 O.D. w/.160 Dia. Shidr
4  712-0262 2 /P Nut, Hex Center Lock Jam, 3/8-24
5 712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
6 732-0772 2 Spring, Extension, 1.25 O0.D. x 11.5
7  736-0159 2 S  Washer, Flat, .349 x .879 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

L
[32]

ot

(& .
5 WW MMMM:I/ ;.\\\\\\\ ™
:—m /ﬂ / (@]
[3e) /“V, - e ™
© ﬂ &
%u \ w\ ,/
& K
o A@@\M // P
Y
% \
L]
/ \
/ Vi
by S ae /
/ A AMN/ c
@ £\
NQ O
,I \ [&Y] - C
\\ \ N\ S
A i // \ e o A
/ N\ /N 2
/ \ .\\\\\w// // \\ ™ )
/) b e
\ \“\ - o n,/ N %
// 7 e
// R 77
) 24/, =
'k”/ ~ - .
\\ .ﬂj@mr. &
\ N2 @ 2w e =
W‘// I, \ rr:IN e ‘ / y
& / \.\ uﬂ/ AV / m
Y p
\ 5 "
. ]~
\ \/ nll...l
A\ \ w_ ................ \
h H}mwm 4 f%N - /
o _._uhw,,.__. * / a..u @ /
& i A /
= N ,%\ \ M,?r-r el R o® g /
e =& S \ A ) /
= Vot AV AN /
< - / AR /
£ ® /7 \ X /
C /7 O\ /
O~ / / ’ / /y > \\
20 W/ / /
& X / /
NS Y/ /
N - .1\u ,w /
==X
/ /




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Lift System and Linkage

Page 67 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0257 1 /P Fork, Lift
2 603-0313 1 S  Shaft, Lift
3 603-0327 1 Handle Ass'y, Lift (Includes Ref. No. 43 - Code
0498)
4  603-0370 2 Link Ass'y, Pivot [Includes Ref. Nos. 29 and
41 (2)]
5 603-0401 1 S  Arm, Lift (Code 0498)
6 603-0422 1 S  Bracket, Shaft Mtg. LH (Includes Ref. No. 42 -
Code 0498)
7 603-0423 1 Bracket, Shaft Mtg. RH (Includes Ref. No. 42 -
Code 0498)
8 703-2621 2 Link, Adjustable Deck Lift
9 703-2772 1 Plate, Deck Height Adjustment (Code 0498)
10 703-2780 2 Link, Parallel Lift
11  710-0431 2 /P Bolt, Carriage, 3/8-16 x 1.5
12 710-0216 7 /P Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3011 1 /P Screw, Hex Cap, 3/8-16 x 2-1/4
14  710-3083 2 /P Screw, Hex Cap, 5/16-18 x 1.38 GR5
15  711-0642A 1 /P Button, Handle
16 711-0773 2 Link, Eye Bolt Adjustment
17  711-3266 2 S  Clevis Pin, w/ Detent Ball
18 712-0206 2 S Nut, Hex, 1/2-13
19 712-0290 1 /P Nut, Hex Center Lock, 7/16-14
20 712-0431 16 S  Nut, Hex Flange Lock, 3/8-16
21  712-3009 2 S Nut, Hex Center Lock, 5/16-18
22  712-3020 2 S Nut, Hex Insert Lock Jam 3/8-16
23  712-3056 2 /P Nut, Hex Jam, 5/8-18
24 723-0453 2 Link, Parallel
25  731-3158 1 /P Grip, Deck Lift Handle
26 732-3097 1 Spring, Compression
27  736-0287 4 S  Washer, Flat, .79 x 1.24 x .06
28  736-0300 1 S  Washer, Flat, .406 x .875 x .06
29  737-0280 3 S  Fitting, Grease
30 738-0183 1 S  Bolt, Shoulder
31 738-0380 2 S  Bolt, Shoulder
32 738-0507B 2 S  Bolt, Shoulder
33  738-3150 1 Bolt, Lift Handle Shoulder
34  738-3151 2 Bolt, Shoulder
35  747-3255 1 Rod, Parallel Link Front Mtg.
36  747-3267 1 Rod, Lift Handle
37  747-3275 1 Rod, Connecting LH
38  747-3276 1 Rod, Lift Link
39 747-3286 1 Rod, Connecting RH
40  750-3200 3 Spacer, .448 x .688 x .673
41  741-0229 4 Bearing, Flange, 1.0 ID
42 741-0376 2 S Bearing, Flange, .75 1D x 1.0 OD
43  741-3081 1 Bearing, Sleeve, .75 x .875 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 75

Z4A8L

.m‘\

.-unu
/

\

o0
-~

AV

e

Parking Brake And Linkage

[}

= O]

. A\

N

NGV N\
WY N
A V\ 6 \ ”

o © hNWA~
S/l T L A
mwo_ y / \ B oS
)- \ / / 4 .)Aﬁﬂvu N 4
xmw \ //,.m ﬁmmmv //// ) A A\ A

)

o

= / ~ )
R\ mz /
=
\

AN
RSN B
\\P N
/;Www /.- "N e N
mw, — m wl 7 0 /77
=2 3 / v
ﬂ lmma\ 7 w S— ¢ \\ / / \\
fwwwmpmmx_._“ Rleo \““‘ \“\ /
/wwv’. NS
uummww%n;.w gw - ..m!.&xmxfnf::u
MY
mu_ .r:..i!iVWW L mtAIWMHHWuHH .WM\“”\
mww B

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Parking Brake And Linkage

Page 69 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0461A 1 S  Shaft, Park Brake Pedal
2 703-2806 1 Bracket, Pedal Mounting
3 703-2807B 1 S  Bracket, Foot Pad Mounting
4  703-2856 1 Bracket, Park Brake
5 703-2857 1 Bracket, Rod Retainer
6 703-3073 1 Plate, Support
7 703-3074 1 Bracket, Brake Rod Stop
8 703-3076 1 Plate, Brake Link
9 710-0134 5 /P Bolt, Carriage, 1/4-20 x .62
10 710-3168 2 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
11  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
12 711-1088 1 Pin, Clevis, 1/4 x 6.65
13 711-3357 2 S Ferrule
14  712-0314 4 Nut, Hex Jam 1/4-28
15 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
16 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
17  714-0104 4 S  Pin, Internal Cotter
18 714-0127 1 /P Pin, Cotter, 1/16 x .75
19 714-3004 1 Pin, Cotter, 3/32 x 1.25
20 715-0120 2 S  Pin, Spiral, 3/16 x 1.0
21  718-3090 2 Arm, Brake
22  731-3165 1 S  Lever, Park Brake Engagement
23  732-0463 2 S  Spring, Extension, .75 O.D. x 5.0
24  732-0800 2 Spring, Extension
25  732-0857 1 Spring, Extension, 5 O.D. x 2.25
26  735-0251 1 Foot Pad Brake
27  736-0160 3 S  Washer, Flat, .536 x .930 x .05
28  736-0258 2 /P Washer, Flat, .385 x 1.0 x .135
29  738-0137A 1 S  Bolt, Shoulder, .340 x .285:1/4-20
30 741-0324 4 S Bearing, Hex Flange, .506 I.D.
31  747-3266A 2 /P Rod, Brake
32 747-3272 1 Rod, Park Brake Retaining
33  747-3284 1 Rod, Hydro Pump Release RH
34  747-3293 1 Rod, Park Brake
35 747-3317 1 Rod, Park Brake Support
36 747-3318 1 Rod, Brake Connecting
37 747-3284 1 Rod, Hydro Pump Release LH (Mfg Date
1F307G9 and before)
747-3363 1 Rod, Hydro Pump Release LH (Mfg Date

1G017G9 and after)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 75

Z4A8L

Seat Assembly Mfg. 4-19-98 & Before

\{

\

\ 3
[/
/] mast
{\
W
. 7 / ,,, 3
y B \ \ \ ,,
\p N SIS /V,wv
) ¥/ _/ﬁ,.hn"_ﬁ_
RN
Yo R
) N

||..n”uwi..,.|!.v_. <

GNT.& e \ =
[ -/ LAY}
VN AL
A St 2005 0E) g BN
W7/ & o & 10
/J / \\ /o N /
.n / = o
VT b
\ -
\\--/ \
/, \
\ // \
/ N\
/ Q /
\EER
/
\
\
\
/
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Seat Assembly Mfg. 4-19-98 & Before

Page 71 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470 1 S  Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 75

Z4A8L

Seat Assembly Mfg. 4-20-98 & After

--\ﬂ”- T

\\A \\ ”HHHMMH' LA
A(wu \\ .5_/ \mm.m“\\:-
/o N -
Y / _m.//l!..l}
J_.y. / @ / \\nnnw
yyf w wm./ ._fvm\ \nm‘
/ //, \ N\ { ‘ wx\\\\
AN 1, o
/ /ﬂ,/a_ mm. “ ,._ %, (%\
/ \\ \ EHIHT -\
— Hr N m\ 7 ,u V / — An“
o —{ 3\~ /
nnw.ﬁ
Mm.ﬂ \\\.Mﬂ
[a)] RHM...ItL
{
\
\ \
- g \
V=l L g, AN
[/ “ Iz .
\\ / \\ ) “ 3.\ . .c\ \ Q ™. ./
/1)) a TG \ >e N
gl 0= - — -
A | by ==
b \«
\ \ /
\1-/ v \ o
\ N ,M ®
\ y
// // A V\ywmwun_wu,wr , = /V
\ @ ,m ° g
\ B S
\\
/
\
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z4A8L

Seat Assembly Mfg. 4-20-98 & After

Page 73 of 75

Ref#  Part Number Qty S/P/F  Description

1 603-0294 1 S  Seat Base
2 603-0318A 1 Plate, Seat Spring Mtg.
3 603-0470A 1 Bracket, Seat Mounting
4  710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
5 710-0520 2 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1-3/4 GR5
7  712-3004A 2 /P Nut, Hex Flange Lock 5/16-18 GR5
8  712-3005 2 S  Nut, Hex Flange Lock 3/8-16 GR5
9 714-0104 2 S  Pin, Internal Cotter

10 720-0190 1 S  Knob, Seat Adjustment

11  731-3154 4 Seat Slide

12 732-0827 1 Spring, Torsion

13  732-3080 2 S  Spring, Compression

14  732-3098 1 Spring, Index

15  736-0227 2 S  Washer, Flat, .390 x 1.5 x .134

16  738-0296 2 S  Bolt, Shoulder .437 x .268:5/16-18

17  738-0372 4 S  Spacer, Shoulder, .38 I.D.

18  738-3156 2 Spacer, Shoulder

19 738-3166 2 Spacer, Seat Pan Shoulder

20 747-3342 1 Rod, Seat Pan Lock

21  757-3006 1 Seat Assembly

22  757-3009 1 Seat Arm (Set of Two)

WWW.mymowerparts.com



Page 74 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L
Starter

) <
- o |
" g @ |
)n““/--- ,a_m ,n“n“-u-i --...-,A,--”,w
m, m,.,,”,v ) u __ 7 |
B Iy )
=\ 5 0 @ B o—& Y —)
© 0 @ Ew w | u:_ ) Q- - NS B =
L. ln l_
™ 7 |\ ‘ Arl.-mm.l.nn..in!a.\mm““
T P~ |
| - e
S
o m”.
b=
o~ 10 | MW
o £
>
S Y phfdmns ¥
Vi >\ --, S 77 Nz
- | | \\...w,mu., ,,_.v”_m_ ‘ﬁmmw.u \‘\ o, mh >\
[ ] <}
rnn...--\wv V w “ _mmmv | =
L e \\ A“w.. 1 .
A,“m " mmu MV P \\\ y u-‘_._“-Huv \._m.w_v ﬂ””/ /_m_”_ “W\ ~
S/ Mv i pS .@m y QInIr : _HHV
o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z48L Page 75 of 75
Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Ass'y
2 KM-13091-2068 1 Brush Holder
3 KM-13168-2131 1 Shift Lever
4  KM-14024-2205 1 Cover
5 KM-16073-2098 1 Insulator
6 KM-16146-2077 1 Cover Ass'y
7 KM-16146-2128 1 Cover Ass'y
8 KM-21039-2059 4 Brush
9 KM-21040-2052 4 Brush Spring
10 KM-21080-2054 1 Armature
11  KM-21163-2077 1 Electric Starter
12 KM-27010-2122 1 Switch
13  KM-32085-2097 1 Stopper
14  KM-92002-2277 2 Bolt
15 KM-92015-2146 2 Nut
16 KM-92015-2147 1 Nut
17 KM-92033-2081 1 Snap Ring
18 KM-130B0830 2 Flanged Bolt
19 KM-317B0800 1 Small Hex Nut
20 KM-461F0800 1 S  Spring Washer

WWW.mymowerparts.com



